© COPYRIGHT 2002, MULTIQUIP INC.

PARTS AND OPERATION MANUAL

N

W

WHITEMAN

CONCRETE SAW
MODELS FS3SP

Revision #0 (07/15/02)

MULTIQUIPINC. PARTS DEPARTMENT:
18910 WILMINGTON AVE. 800-427-1244
CARSON, CALIFORNIA 90746 FAX:800-672-7877
- 310-537-3700 SERVICE DEPARTMENT/TEGHNICAL ASSISTANGE:
800-421-1244 800-478-1244
FAX:310-537-3927 FAX:310-631-5032

MUI_TIQUIP E-mail:mq@multiquip.com ® www:multiquip.com

Atlanta * Boise * Dallas ¢ Houston ¢ Newark
Montreal, Canada ¢ Manchester, UK
Rio De Janiero, Brazil + Guadalajara, Mexico



FS3SP CONCRETE SAW — DIMENSIONS

Figure 2. FS3SP Concrete Saw Dimensions

TABLE 1. DIMENSIONS
» BEN

| ETTER DESCRIPTION DIMENSION (MM)

A Max Height (Handle Bars Fully Raised) 45" (1143)

Max Height (Handle Bars Fully Lowered) 43" (1092)
C Max Length (Handle Bars Fully Raised & Front Pointer Lowered) 92" (2337)
D Max Length (Handle Bars Fully Raised & Front Pointer Raised) 73" (1854)
E Max Length (Handle Bars Fully Lowered & Front Pointer Raised) 67" (1701)
F Max Handle Bar Width 28" (711)
G Max Handle Bar Deflection 12" (305)
H Front Wheel Base 18" (457)
I Rear Wheel Base 20" (508)
J Max Width 28" (711)

Crated Dimension (L x W x H) 47" (1194) x 30" (762) x 44" (1118)

PAGE 12 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — WEIGHTS

Figure 3. FS3SP Concrete Saw Weights

TABLE 2. WHGHTS

SAW DESCRIPTION OPEng'S'f'?k;’Z')E'GHT
FS3SP-20KE14 | Saw, 14", Self Prop, 20 HP Kohler, Elec. Start 550(249)
FS3SP-20KE20 | Saw, 20", Self Prop, 20 HP Kohler, Elec. Start 555 (252)
FS3SP-20HE14 | Saw; 14", Self Prop, 20 HP Honda, Elec. Start 550 (249)
FS3SP-20HE20 | Saw, 20", Self Prop, 20 HP Honda, Elec. Start 555 (252)

Crated Weight (kgs) 600 Ibs (272)

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 13




FS3SP CONCRETE SAW — MAJOR COMPONENTS

BASIC COMPONENTS

PAGE 14 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — MAJOR COMPONENTS

BASIC UNIT, FS3 ASSY.

(Om\lc)(ﬂ-bwm_u‘z
o

OO - a4
OO —_LOCOC0ONOOOT LN —O

PART NO.

PART NAME

15072
15200
15399
15468
156523
18573
15602
15604
15605
15606
15670
15674
15731
15739
15764
15776
15779
15780
15781
15830
15904
25252
15569
15750
15652

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 15

HANDLE, CLAMPING

CHASSIS ASSEMBLY

COVER, CHAIN ASSEMBLY
GROMMET, 1.0 X .13 X 1.375
TOOLKIT

SHAFT, BLADE ASSEMBLY

COVER, ASSEMBLY, REAR

COVER, BELT ASSEMBLY

AXLE, SP REAR ASSEMBLY

DRIVE ASSEMBLY, FS3

COVER, BLADE FLANGE ASSEMBLY
UNDERCARRIAGE, ASSEMBLY
MOUNT, ENGINE ASSEMBLY

FS3, DECAL KIT

FS3, WATER ASSEMBLY
HYDROSTATIC THROTTLE ASSEMBLY
HANDLEBAR ASSEMBLY, LEFT
HANDLEBAR ASSEMBLY, RIGHT
FS3, LIFTING BALE KIT

SASH ASSEMBLY, FS3

POINTER, FRONT ASSEMBLY

KIT, SHIPPING

MANUAL RAISE/LOWER ASSEMBLY
ENGINE ASSEMBLY

BLADE GUARD ASSEMBLY

o
—
=<

_l._L_L_L_L_L_L_L_L_L_L_I._L_L_L_L_L_L_L_L_L_L_L_k—k‘

REMARKS

See Page 54
See Page 54
See Page 50
See Page 54
See Page 50
See Page 46
See Page 54
See Page 50
See Page 44
See Page 68
See Page 50
See Page 42
See Page 48
Not Shown

See Page 52
See Page 70
See Page 54
See Page 54
See Page 54
See Page 50
See Page 50
Not Shown

See Page 58
See Page 72
See page 56




FS3SP CONCRETE SAW — NAME PLATE AND DECALS
NAME PLATE AND DECALS.

PAGE 40 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — NAME PLATE AND DECALS

NAME PLATE AND DECALS

NO PART NO PART NAME QTY. REMARKS

1* 15578 DECAL: FS3 (WHITE) 2

2% 15579% DECAL: MQ WHITEMAN 5.5" X 4" 2

3 13118 DECAL: POWDER COATED 1

4% 15582 DECAL: WARNING PROP. 65 1

5 15580 DECAL: WARNING RESPIRATORY 1

6 15581 DECAL: WARNING BLADE GUARD 1

7 PLATE: SERIAL NO. croooeoosoeeeeeseee I CONTACT MQ SERVICE DEPT. W/MODEL & S/N
8% 2942 DECAL: MQ WHITEMAN 13" 1

9 15739 DECAL: KIT FSB coevreeeresevrsssresssersssenee 1o INCLUDES ITEMS W/*

SEE DECAL ILLUSTRATIONS ON PAGE 8.

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 41



FS3SP CONCRETE SAW — UNDER CARRIAGE ASSY.

UNDER CARRIAGE ASSY.

PAGE 42 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — UNDER CARRIAGE ASSY.

UNDERCARRIAGE ASSY.

NO.  PART NO. PART NAME QTYy. REMARKS
1 10512 RING, SNAPTRUARC #5100- 56 2

2 15028 SET COLLAR, 5/8 DIAMETER 2

3 15090 WHEEL, 5D X 2W X .625 ID #400 CAP 2

4 16202 UNDERCARRIAGE W/A 1

5 16377 AXLE, PIVOT, UNDERCARRIAGE 1

6 15382 BUSHING, PIVOT AXLE 2

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 43



FS3SP CONCRETE SAW — REAR AXLE ASSY.

NOTES:

INCLUDED WITH SET COLLAR
ITEM 5.

PAGE 44 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — UNDER CARRIAGE ASSY.

REAR AXLE ASSY.

NO.  PART NO. PART NAME QTYy. REMARKS
1 0166A WASHER, LOCK, 3/8 MEDIUM 4
2 10136 WASHER, FLAT, 3/8 SAE 4
3 1284 SCREW, HHC 3/8- 16 X 1- 1/2 4
4 1456 NUT, HEX FINISH 3/8- 16 4
5 15028 SET COLLAR, 5/8 DIAMETER 2
6 15092 NUT, 1- 14-2B 1
7 15093 NUT, 1-142B-LH 1
8 15106 POINTER, REAR, W/A 1
9 16213 REAR AXLE SELF PROPELLED 1
10 15278 WHEEL, REAR 10.00 X 2.50 2
1 15279 KEY, 0.25 X 0.25 X 3.25 1
12 15356 BUSHING, TL SH X 1 1
13 15361 SPROCKET, TL 40TB48 1
14 16372 BEARING, FLANGED, 1" BORE 2
15 15417 SPACER, REAR AXLE, SPROCKET 2
16 3264 WASHER, FLAT 1” SAE 2
17 60598 KEY, 1/4 SQ. X 2’ 1
18 SET SCREW 2

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 45



FS3SP CONCRETE SAW — BLADE SHAFT ASSY.

BLADE SHAFT ASSY.

LUBRICATION
POINT

LUBRICATION
POINT

PAGE 46 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — BLADE SHAFT ASSY.

BLADE SHAFT ASSY.

NO PART NO PART NAME QTY. REMARKS

1 2621 ZERK FITTING 2

2 1162A CAP, ZERK FITTING 2

3 15119 KEY, WOODRUFF #91, ANS1 #8061 2

4 60598 KEY, /4 SQ.X 2" 1

5 15065 SHAFT, BLADE 1

6 15066 BEARING, PILLOW BLOCK 1 1/4 BORE 2

7 15063 FLANGE, BLADE INSIDE 2

8 15012 FLANGE, DRIVEN ASSY. 1

9 15093 NUT, 1-14-2B-LH 1

10 0448 WASHER, FLAT 7/ 16 SAE 4

" 15563 SCREW, HHC 7/16 -14 X 3/4 4

12 10799 V-BELTS 3VX375 ..o 4. 20 HP ENGINE HONDA 14" BLADE
12 15897 V-BELTS 3VX355 ..o 4 20 HP ENGINE HONDA 20" BLADE
13 15365 PULLEY, 4/3V4.12 X 1.125 ID/3L2.75.......... L 20 HP ENGINE HONDA 14" BLADE
13 15366 PULLEY, 4/3V3.00 X 1.125 ID/3L2.75.......... T 20 HP ENGINE HONDA 20" BLADE
14 15060 BUSHING, OD SDS X 1- 1/4 X 1/4 1

15 15148 SPACER, 1.320D X 1.051D X 0.53 1

16 15092 NUT, 1-14-2B 1

17 1528 SCREW, SHS 1/4-20 X 5/16 HDP 2

18 2955 WASHER, LOCK 7/16 MED 4

19 25281 SPACER, 1.750D X 1.00ID X .15 2

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 47



FS3SP CONCRETE SAW — ENGINE MOUNT ASSY.

ENGINE MOUNT ASSY.

AW — el _\
\

PAGE 48 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — ENGINE MOUNT ASSY.

MOUNT, ENGINE ASSY.

NO.  PART NO. PART NAME QTy. REMARKS
1 0166A WASHER, LOCK, 3/8 MEDIUM 4
2 1007 NUT, HEX JAM 3/8 - 16 1
3 10136 WASHER, FLAT 3/8 SAE 6
4 15174 BOLT, CARRIAGE 3/8- 16 X 3 1
5 15680 MOUNT, ENGINE W/A 1
6 1665 SCREW, HHC 3/8- 16 X 2 4
7 25301 SCREW, HHC 3/8-16 X 1, GRD 8 4
8 4001 WASHER, FLAT 3/8 PLTD STD. USS 2

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 49



FS3SP CONCRETE SAW — POINTERS AND COVERS ASSY.

POINTERS AND COVERS ASSY.

NOTES:

ITEM 15 PLACED ON
UNDERSIDE OF COVER

PAGE 50 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — POINTERS AND COVERS ASSY.

POINTER FRONT ASSY.

NO.  PART NO. PART NAME QTy. REMARKS
1 0131A SCREW, HHC 1/4-20 X 3/4 1
2 0447 WASHER, FLAT 1/2 SAE 1
3 0949 NUT, HEX FINISH 1/4- 20 1
4 10133 NUT, NYLOC 3/8- 16 2
5 1023 SCREW, HHC 3/8- 16 X 1- 1/4 2
6 15052 ROD, POINTER 1
7 15053 WHEEL, POINTER ARM 1
8 15889 POINTER, LONG FRONT, W/A 1
9 15113 SASH, POINTER RETAINER 1
10 15114 SLEEVE, SASH 1
1 181B WASHER, LOCK, 1/4 MEDIUM 4
12 0205 SCREW, HHC 3/8- 16 X 1 1
13 0948 WASHER, FLAT, 1/4 SAE 4
14 10930 WASHER, FENDER 1/4- X 1 1/4 2
15 11534 NUT UTYPE 1/4- 20 4
16 15293 COVER, TRANS. BELT 1
17 15381 COVER, BELT GUARD W/A 1
18 4001 WASHER, FLAT 3/8 PLTD. STD. USS 1
19 4514 SCREW, HHC 1/4-20 X 5/8 3
20 0131A SCREW, HHC 1/4-20 X 3/4 3
21 15046 PIN, DOWEL 3/8 1
22 15064 FLANGE, BLADE DRIVEN SIDE 1

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 51



FS3SP CONCRETE SAW — WATER SYSTEM ASSY.

WATER SYSTEM ASSY.

3/8 DIA. HOS
16 IN. (41 CM.)

Vvt g

CONNECT
WATER SOURCE

3/8 DIA. HOSE
58 IN. (147.32 CM.)

PAGE 52 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — WATER SYSTEM ASSY.

FS3, WATER ASSY.

NO.  PART NO. PART NAME QTYy. REMARKS
1 15180 FITTING, STR 6 BARB- 1/2 MP 1
2 15181 HOSE, 3/8 BLACK WATER 200PSlI 5.5
3 15538 CLAMP, WORM HOSE, 7/16- 11/16 4
4 15546 GASKET, 3/4 HOSE GASKET/SCREEN 1
5 15766 VALVEL, 2 WAY 3/8 BARB X 3/8 MPT 1
6 15767 FITTING, 6FPT- 6BARB 1
7 15768 FITTING, 6BARB 3/4 MALE HOSE 1
8 15769 FITTING, 3/4 HOSE QUICK REL. FEMALE 1
9 15546 GASKET, 3/4 HOSE GASKET / SCREEN 1
10 15076 FITTING, STR 3/4 FEM HOSE X 1/2 MP 1

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 53



FS3SP CONCRETE SAW — BASIC PLATFORM ASSY.

BASIC PLATFORM ASSY.

NOTES:

USE LOCTITE 271 ON ITEM 13,
SCREW, HHC 3/8-16 X 1

REFERENCE PAGES 66 AND 67
FOR COMPLETE PARTS BREAK-
DOWN FOR BARE PLATFORM ASSY.
P/N 15409.

PAGE 54 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — BASIC PLATFORM ASSY.

COVER ASSY., REAR

NO.  PART NO. PART NAME QrTy. REMARKS
1 0916 SCREW, RHM 1/4- 20- X 3/4 4
2 10024 NUT, NYLOC 1/4-20 4
3 11534 NUT UTYPE 1/4- 20 6
4 11819 SCREW, HHC, WASHER 1/4- 20 X 3/4 6
5 15266 COVER, REAR 1
6 29057 DOCUMENT BOX, (CP90007-07) 1
7 15081 HANDLE, 1” DIAMETER 2
8 156701 HANDLEBAR, LEFT W/A 1
9 15081 HANDLE, 1” DIAMETER 2
10 15702 HANDLEBAR, RIGHT W/A 1
" 15212 CONSOLE W/A FS3 1
12 15505 KNOB, COMFORT GRIP 2
13 0166 SCREW, HHC 3/8- 16 X 7/8 4
14 10133 NUT, NYLOC 3/8- 16 6
15 10136 WASHER, FLAT 3/8 SAE 1
16 16524 SCREW, HHC 1/2-13 X 1- 1/4 4
17 5054A WASHER, LOCK, 1/2 MEDIUM 4
18 156703 BALE, LIFT W/A 1
19 15097 WRENCH, ALL PURPOSE 1
20 15098 TOOL, SHAFT LOCK SOCKET W/A 1
21 15138 WRENCH, 6" POCKET SOCKET 1
22 0131A SCREW, HHC 1/4- 20 X 3/4 4
23 0181B WASHER, LOCK, 1/4 MED. 4
24 0948 WASHER, FLAT, 1/4 SAE 4
25 15398 COVER, CHAIN GUARD 1

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 55



FS3SP CONCRETE SAW — BLADE MIST 20 -INCH ASSY.

BLADE MIST 20-INCH ASSY.

PAGE 56 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — BLADE MIST 20 -INCH ASSY.
GUARD, BLADE 20" ASSY.

NO. PARTNO.  PART NAME QTY.  REMARKS
1 0130A SCREW, SHS 1/4- 20 X 1/4 2
2 0131A SCREW, HHC 1/4- 20 X 3/4 2
3 0424 SCREW, HHC 1/4- 20 X 1 1/4 2
4 0730 SCREW, HHC 1/4- 20 X 1 2
5 0948 WASHER, FLAT 1/4 SAE 6
6 0949 NUT, HEX FINISH 1/4- 20 4
7 10024 NUT, NYLOC 1/4- 20 10
8 11505 CLAMP, HOSE SUPPORT 1/2 INCH LONG 2
9 15043 FLAP. NEOPRENE WATER SHIELD 1
10 15096 ANGLE, SPLASH GUARD 1
11 15161 STOP, RUBBER BUMPER 1
12 15462 GUARD BLADE 20’ BODY W/A 1
13 15463 GUARD BLADE 20" DOOR W/A 1
14 15503 KNOB, CONFORT GRIP 1
15 15504 MANIFOLD, (CIPSA) 1
16 15506 TUBE, FLOOD 2
17 15507 GASKET, MANIFOLD FLOOD 1
18 15508 PLUG (CIPSA) 2
19 15509 SPRING, CENTURY SPRING # 1
20 15770 FITTING, 3/4 HOSE QUICK REL. MALE 1
21 15842 FITTING, 1/2MP- 3/4 F HOSE 1
2 25023 PIN, HINGE- 1/2 X 3.22 1
23 26250 SCREW, HHC 1/4- 20 X 1- 3/4 4

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 57



FS3SP CONCRETE SAW — MANUAL RAISE AND LOWER ASSY.

MANUAL RAISE AND LOWER ASSY.

f-———7"1

!

g ®
\\__‘e
g

LUBRICATION——~_ (3

POINT !»«*
2\

PAGE 58 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — MANUAL RAISE AND LOWER ASSY.

MANUAL LIFT ASSY.

NO.  PART NO. PART NAME QTYy. REMARKS
1 0131A SCREW, HHC 1/4-20 X 3/4 2
2 0949 NUT, HEX FINISH 1/4- 20 1
3 10024 NUT, NYLOC 1/4 - 20 3
4 10133 NUT, NYLOC 3/8- 16 2
5 10136 WASHER, FLAT 3/8 SAE 2
6 1023 SCREW, HHC 3/8- 16 X 1- 1/4 2
7 1456 NUT, HEX FINISH 3/8- 16 1
8 15054 PLUNGE, BALL 1
9 15080 BEARING, DEPTH GAUGE 1
10 15083 PIN, HEADED BLADE ADJUST 1
11 15089 SPACER, DEPTH, ADJUSTER 1
12 15206 LOWER ARM W/A, DEPTH CONTROL 1
13 15704 GAUGE, DEPTH 1
14 15708 BRACKET, DEPTH GAUGE 1
15 15710 HANDLE, MANUAL R/ L ASSEMBLY 1
16 16712 SPACER, 1”0D X 0.77”ID X 1.31"L 1
17 16717 SPRING, EXTENSION 5L X 0.25D X .038d 1
18 16738 CABLE ASSEMBLY DEPTH GAUGE 1
19 2219 PIN, COTTER 1/8 X 1- 1/2 1
20 2621 ZERK, GREASE STR. 1/4- 28 1
21 26385 SCREW, HHC 1/4-20 X 1/4 GRD. 8 1
22 8151 WASHER, FLAT 3/4 SAE 2

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 59



FS3SP CONCRETE SAW — PLUG KIT (PUSH) ASSY.

PLUG KIT (PUSH) ASSY.

PAGE 60 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — PLUG KIT (PUSH) ASSY.

PLUG KIT (PUSH) ASSY.

NO PART NO PART NAME QTY. REMARKS
1 0916 SCREW, HHC RHM 1/4-20 X 3/4 8
2 0948 WASHER, FLAT 8
3 10024 NUT, NYLOC 1/4-20 8
4 15208 COVER, PROPEL LEVEL FS2 1
5 15339 COVER, FS2 ENGAGE HOLE 1
6 15340 PLUG, 0.65DIA X 14 GA, BLACK 8
7 15341 PLUG, 0.44 DIA X 14 GA, BLACK 1
8 15342 PLUG, 0.38 DIA X 14 GA, BLACK 1
9 15345 PLUG, 0.28 DIA X 14 GA, BLACK 1
10 15553 SWITCH, BLANK 3

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 61



FS3SP CONCRETE SAW — PLUG KIT (SELF PROPPELLED) ASSY.

PLUG KIT (SELF PROPELLED) ASSY.

PAGE 62 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — PLUG KIT (SELF PROPPELLED) ASSY.

PLUG KIT (SELF PROPELLED) ASSY.

NO PART NO PART NAME QTY. REMARKS
1 0916 SCREW, HHC RHM 1/4-20 X 3/4 2
2 0948 WASHER, FLAT 2
3 10024 NUT, NYLOC 1/4-20 2
4 15340 PLUG, 0.65DIA X 14 GA, BLACK 8
5 15341 PLUG, 0.44 DIA X 14 GA, BLACK 1
6 15342 PLUG, 0.38 DIA X 14 GA, BLACK 1
7 15345 PLUG, 0.28 DIA X 14 GA, BLACK 1
8 15553 SWITCH, BLANK 3

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 63



FS3SP CONCRETE SAW — BATTERY BOX ASSY.

BATTERY BOX ASSY.

NOTES:

BRACKET IS ON INSIDE OF
CONSOLE CHASSIS

ITEMS 2 AND 3 ARE ATTACHED
ON THE UNDERSIDE OF THE
PLATFORM

PAGE 64 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — BATTERY BOX ASSY.

BATTERY BOX ASSY.

NO PART NO PART NAME QTY. REMARKS
1 15203 BATTERY HOLD DOWN 1
2 0948 WASHER, FLAT 1/4" SAE 1
3 10024 NUT, NYLOCK 1/4 - 20 1
4 0471 BATTERY, WET GR.U1 1

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 65



FS3SP CONCRETE SAW — PLATFORM (BARE) ASSY.

PLATFORM (BARE) ASSY.
(8)
1P

1 - .
0
0 Q
] |
[¢] o o — OEO
TOP VIEW

BOTTOM VIEW

PAGE 66 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — PLATFORM (BARE) ASSY.

PLATFORM (BARE) ASSY.

NO  PART NO PART NAME QTY. REMARKS
1 15035 MOUNT, BLADE GUARD BAYONET 4
2 15069 MOUNT, FRONT POINTER 4
3 15214 PLATFORM 1
4 15215 SUPPORT, PLATFORM 2
5 5373 SUPPORT, REAR AXLE RIGHT 1
6 15374 SUPPORT, REAR AXLE LEFT 1
7 15428 SUPPORT, CROSS PLATFORM 1
8 15453 PLATE, MOUNT, BELT COVER 1
9 15455 TAB, SPRING IDLER 1
10 15672 TAB, IDLER MOUNT 1
1 15682 MOUNT, ENGINE / TRANS SIDE 2
12 15742 STIFFENER, REAR PLATFORM 1
13 20530 NUT, WELD, HEX LOCK 3/8-16 1
14 20533 NUT WELD, HEX LOCK 1/4-20 2
15 968011 NUT. HEX FINISH 1/2-13 4

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 67



FS3SP CONCRETE SAW — TRANSMISSION ASSY.

TRANSMISSION ASSY.

/A\4 PLACES

ENGINE
PULLEY

IDLER

PULLEY PUMP 29 N
PULLEY d
LN LUBRICATION
) S POINT

LUBRICATION
CONNECTS TO POINT
REAR AXLE
NOTES:

DO NOT OVER TIGHTEN. IDLER
PULLEY SHOULD BE FREE TO
MOVE.

A USE LOCTITE P/N 60091 (BLUE).

THROTTLE CABLE INCLUDED WITH
HANDLE.

PAGE 68 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — TRANSMISSION ASSY.

HYDROSTATIC DRIVE ASSY.

NO.  PART NO. PART NAME QrTy. REMARKS
1 0105 SCREW, HHC 5/16- 18 X 1 1/2 1
2 0161D NUT, HEX FINISH 5/16- 18 1
3 0166 SCREW, HHC 3/8- 16 X 7/8 6
4 0205 SCREW, HHC 3/8- 16 X 1 4
5 0300B WASHER, FLAT 5/16 SAE 1
6 10019 NUUT, NYLOC 10- 32 4
7 10133 NUT, NYLOC 3/8- 16 7
8 10136 WASHER, FLAT 3/8 SAE 20
9 1162A CAP, GREASE ZERK #2 2
10 11644 SCREW, HHC, WASHER 10- 32 X 5/8 4
1 1493 SCREW, HHC 3/8- 16 X 3- 1/4 3
12 15288 MOUNT, TRANSMISSION, W/A 1
13 15300 DISENGAGE LEVER, W/A 1
14 156301 DISENGAGE, LATCH CLAMP 1
15 15355 SHAFT, REDUCTION, TRANS. 1
16 15359 BEARING,PIL. BLK., BRN. VTBS- 212 2
17 15360 SPROCKET, 40BS10 X 17MM X 1/8 1
18 15361 SPROCKET, TL 40TB48 1
19 15363 SHEAVE, TL 1/3V106(3.35) 1
20 15371 MOUNT, DRIVE SYSTEM 2
21 15379 SPROCKET, 40BS10 X 3/4 X 3/16 2
22 15389 CHAIN, ROLLER #40S X 57P 1
23 15390 CHAIN, ROLLER #40S X 63P 1
24 156391 CONNECTOR LINK #40 CHAIN 2
25 0166A WASHER, LOCK 3/8 MED 4
26 16432 BELT, 3L ACCU- LINKWITH INSTRUCTION SHEET 1
27 25040 TRANSMISSION, EATON MODEL 700- 001 1
28 29096 NUT, HEX 5/16- 18 PLAIN 1
29 0627 KEY, SQUARE 3/16 x 1-1/4 2
30 1578 KEY, WOODRUFF #3 1
31 2621 ZERK FITTING 2

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 69



FS3SP CONCRETE SAW — TRANSMISSION ASSY.

HYDROSTATIC THROTTLE ASSY.

TRANSMISSION
ENGAGEMENT

NOTES:

BRACKET FOUND ON RIGHT SIDE
OF CONSOLE INTERIOR

PAGE 70 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — TRANSMISSION ASSY.

HYDROSTATIC THROTTLE ASSY.

NO.  PART NO. PART NAME QTy. REMARKS
1 0131A SCREW, HHC 1/4-20 X 3/4 4
2 0937 NUT, HEX #10- 32 2
3 0948 WASHER, FLAT, 1/4 SAE 2
4 10019 NUT, NYLOC 10- 32 2
5 10024 NUT, NYLOC 1/4- 20 4
6 11379 LEVER, THROTTLE 1
7 11644 SCREW, HHC, WASHER 10- 32 X 5/8 1
8 12287 SCREW, THP 1/4- 20 X 3/4 SS 2
9 16773 BRACKET, UPR PVT FLOW CONTROL 1
10 16774 BRACKET, LWR PVT FLOW CONTROL 1
11 15789 CABLE, THROTTLE 314VTT-2- 30 1/4 1
12 2153 ROD END, 10- 32 FEMALE RH 2
13 3513 SCREW, HHC 10- 32 X 1 1
14 15395 CONTROL, PUMP W/A 1
15 10136 WASHER, FLAT 3/8 SAE 4
16 0166 SCREW, HHC 3/8- 16 X 7/8 4
17 156371 MOUNT, DRIVE SYSTEM 2
18 10133 NUT, NYLOC 3/8- 16 4
19 0166A WASHER, LOCK 3/8 MED 4

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 71



FS3SP CONCRETE SAW — ENGINE ASSY.

ENGINE ASSY.

PAGE 72 — MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02)




FS3SP CONCRETE SAW — ENGINE ASSY.

ENGINE ASSY.

NO PART NO PART NAME TY. REMARKS
1 15729 ENGINE, KOHLER 20 HP W/CHARGE 1

1 15104 ENGINE, HONDA 20HP GX620TXF2 1

2 15743 TUBE, OIL DRAIN ASSY. 1

3 15386 BUSHING, TL 1.125” BORE 1

4 15769 PULLEY, 1.75TL 4/3V 3.000D 1

5 60598 KEY, 1/4’SQ. X 2" 1

MQ-WHITEMAN FS3SP CONCRETE SAW — PARTS & OPERATION MANUAL — REV. #0 (07/15/02) — PAGE 73



